SOURCE WATER ASSESSMENT

for

Fort Detrick
Water Treatment Plant

Photo from Maryland Department of Natural Resources - CCWS-WRD-MN-99-01

Prepared by
Maryland Department of the Environment
Water Management Administration
Water Supply Program
May 2005

Robert L. Ehrlich, Jr. - Kendl P. Philbrick

Governor

Michael S. Steele
Lt. Governor

Secretary

Jonas A. Jacobson
Deputy Secretary



TABLE OF CONTENTS

EXECUTIVE SUMMARY .....ooiiiirnieirerenieeeescsceetesesseesessessssesssssssssssssasansasas i
1.0 BACKGROUND ..........oorerrrrrereerneernrereneresesnesssessssossssessssnsnssssnsessesssssessssssessssssens 1
2.0 INTRODUCTION.........cotiitntnnrenereeeerereaeseetesssessseeseneseseseessasasessssssesessssssessns 1
[...]
Volatile Organic Compounds (VOCS)........ccceereerereereerereerereeresesessessessesseseesens 18
Table 6.8. Quarterly Average Concentrations of DBPs from
2002 through 2004 .........ccoceeieveereeerereeererensreereseeseeseesenens 19
Table 6.9. Annual Average Concentrations of DBPs from
2002 through 2004 ...........cceveeererreererreeseeresessesseereeeensennns 19
DNR Watershed Data .........ccccecueerreeecerneenerneeneeneisreesesencsessnssnsessessessssassasnns 19
Table 6.10. Statistical Summary Data from Monocacy River Basin......20
70 SUSCEPTIBILITY ANALYSES....ummmmmnnimvmonmansss s ssssssstssinsssns s i 21
Turbidity and Sediment...........cceeeeevereeirieriircieererceeeeeete e ereee e s e s e e eenes 21
Inorganic CompoOUNAS.........c.ceueeererrreererieeeereetesereesessessssesseassensessesesssesessenes 21
Synthetic Organic Compounds (SOCS) ......ccceeverrerereereerrrsrnreresreesieceesssessesasens 21
Disinfection BYproducts ..........ececeeveereeererereresresresesnsseensesessesesssesessessessssessees 22
Table 7.1.  Disinfection Byproducts MCLs........ccceccevceeveeuenuerercuecennenne 22
Table 7.2. Required Removal of TOC by Enchanced Coagulation
for Plants Using Conventional Treatment............................ 23
Table 7.3.  Fort Detrick TOC Removal for 2004............c.ccccceevrererrne... 23
Microbial Contaminants...........c.cccceeceeeererrrecrerenrenrerseeeseesssessessssssessassessassas 24
Consistency with Clean Water Act Findings..........c.ccceeveveerecreeveeseeeneeereseennens 24

REFERENCES ccvonsavsnionssssasssun 5558555008545 4 655555 6866 5558 bnmammsansfenmamsnmensma asssnasas 26
OTHER SOURCES OF DATA ......ooiiticnintnteteeesesteneetesenescsesensssessesessenes 26
FIGURES ... ...ttt ettt st et e se s et ettt ene e s ene st s e sse e seens 27

Figure 3-A. Monocacy Intake — City of Frederick Major
Subwatersheds, Towns, and Transportation



EXECUTIVE SUMMARY

The 1996 Safe Drinking Water Act Amendments require states to develop and
implement source water assessment programs to evaluate the safety of all public
drinking water systems. A Source Water Assessment (SWA) is a process of evaluating
the vulnerability of a source of public drinking water supply to contamination. This
SWA was completed for the Monocacy River, the source of water supply for Fort
Detrick Water Treatment Plant. This report does not address the effectiveness of the
treatment processes of removing contaminants.

The Monocacy River is the largest Maryland tributary to the Potomac River and forms
by confluence of Rock Creek and Marsh Creek at the Pennsylvania-Maryland State line
25 miles north of Frederick, Maryland. The river flows for 57.1 miles generally in a
southerly direction across the entire width of the State to the Potomac River. Fort
Detrick’s intake is located approximately 17 miles upstream of the mouth near
Maryland Route 26. The water enters the treatment plant through a bank river intake,
flows to a wetwell and then is pumped to the treatment plant.

The source water protection area for Fort Detrick intake encompasses approximately

700 square miles of mixed land use with predominantly cropland (54%) and forested

land (27%). Approximately 75% of the watershed is located in Maryland’s Frederick
and Carroll counties and 25% is in the state of Pennsylvania.

Potential sources of contamination for Monocacy River watershed include point and
non point sources, including transportation, agriculture, on-site septic systems and
runoff from developed areas. There are three major and several minor wastewater
treatment plants (WWTPs) located in the Monocacy River Source Water Assessment
Area. The total daily average flow from all major and minor WWTPs is approximately
7.4 million gallons per day (MGD). Under low flow conditions (7 day once in ten (10)
year occurrence frequency), the discharges account for 27% of the river flow.

The susceptibility analysis indicates that turbidity, disinfection by product precursors
and pathogenic microorganisms are the contaminants of most concern. Sampling for
cryptosporidium (a pathogenic protozoa) in the Monocacy River indicates that highest
concentrations were found during stormwater events. Elevated fecal coliform
concentrations were also often, but not exclusively, associated with rainfall events.
Nutrient enrichment, algal blooms and natural organic matter all contribute to reactive
of disinfection by products precursors. High turbidity levels are associated with erosion
and transport of sediment during storm flows.

Section 8.0 of this report lists specific recommendations for consideration in
developing a source water protection plan. Providing critical information for
implementing a source water protection program for Monocacy River is the ultimate
goal of this assessment.



1.0

2.0

BACKGROUND

The 1996 Safe Drinking Water Act Amendments require states to develop and
implement source water assessment programs to evaluate the potential for
contaminants to affect the sources of all public drinking water systems. A Source
Water Assessment (SWA) follows a process for evaluating the susceptibility of a
public drinking water supply to contamination. The assessment does not address
the treatment processes or the storage and distribution of the water system, which
are covered under separate provisions of the Safe Drinking Water Act. The
Maryland Department of the Environment (MDE) is the lead state agency in this
SWA effort.

There are three main steps in the assessment process: (1) delineating the
watershed drainage area that is likely to contribute to the drinking water supply,
(2) identifying potential contaminants within that area and (3) assessing the
vulnerability of the system to those contaminants. This document reflects all of
the information gathered and analyzed required by those three steps. MDE
looked at many factors to determine the susceptibility of this water supply to
contamination, including the size and type of water system, available water
quality data, the characteristics of the potential contaminants, and the capacity of
the natural environment to attenuate any risk.

Maryland has more than 3,800 public drinking water systems. Approximately 50
of Maryland’s public drinking water systems obtain their water from surface
supplies, either from a reservoir or directly from a river. The remaining systems
use ground water sources. Maryland’s Source Water Assessment Plan was
submitted to the Environmental Protection Agency (EPA) in February 1999, and
received final acceptance by the EPA in November 1999. A copy of the plan can
be obtained at MDE’s website, www.mde.state.md.us, or by calling the Water
Supply Program at 410-537-3714.

INTRODUCTION

Fort Detrick is a military installation devoted to medical research and deployment,
communications, and a civilian cancer research facility. The installation is
located in the central Frederick County, west of US 15 and north of US 40. The
installation is divided into two separate parts, a 0.64 square mile area west of
Rocky Springs Road and a 1.25 square mile area between Yellow Springs Road
and Opossumtown Pike.

The Fort Detrick water system is owned and operated by the Department of the
Army and serves an estimated population of 7,500 people, most of whom do not
live on site. The Fort Detrick’s six million gallons per day (6.0 MGD) capacity
plant withdraws water directly from the Monocacy River approximately 100 yards
down stream of the City of Frederick’s intake.

1



A. Description of Surface Water Supply Sources

The Monocacy River is the largest Maryland tributary to the Potomac River
and forms by confluence of Rock Creek and Marsh Creek at the Pennsylvania-
Maryland state line 25 miles north of Frederick, Maryland. The river flows
for 57.1 miles generally in a southerly direction across the entire width of the
State to the Potomac River near Dickerson, Maryland. The City and Fort
Detrick intakes are located approximately 17 miles upstream from the mouth

near Maryland Route 26.

The Monocacy watershed, a sub-basin of the Middle Potomac River basin,
encompasses 774 square miles (476,200 acres), 75% of which is in the state of
Maryland and 25% is in the state of Pennsylvania. The area of watershed
above Fort Frederick’s intake encompasses approximately 700 sq. miles
(448,000 acres). The major tributaries of the Monocacy River above the
Fort’s intake are: Tom’s Creek, Marsh Creek, Tuscarora Creek, Fishing
Creek, Big Pipe, Little Pipe Creek, Piney Alloway Creek, and Israel Creek.
The Monocacy River, which meanders through the Frederick Valley in a
wide, shallow riverbed, is a slow flowing river with an average drop of 2.8
feet/mile from the Maryland-Pennsylvania border to its mouth.

The Monocacy River watershed is located in Piedmont and Blue Ridge
Provinces. The rock formation that influences the river basin’s geological
history is intensely metamorphosed, or highly compact and crystalline. Three
rock types are found in the western division: the Frederick Valley Region, the
Triassic Upland Region and the Piedmont Upland Region. The lower part of
the basin, the Frederick Valley Region, is characterized by easily erodible
sedimentary rocks that have deep soils, shallow banked streams and gently
rolling topography. Piedmont Upland Region contains more metamorphic
material. In the river’s upper watershed, the Triassic Upland Re gion has
harder rock materials overlaying the softer limestones. This latter geological
phenomenon has created some shallow, highly erodible soils (Maryland
Scenic River Report, The Monocacy River Scenic River Local Advisory

Board, May 1990).
B. Water Supply Development

The Fort Detrick water system consists of 4.25 MGD conventional water
treatment plant, built in the 1940’s with later addition and modifications.
Conventional treatment includes coagulation, flash mixing, floeculation,
sedimentation, filtration, and disinfection. The plant operates 24 hours a day
and treats an average 1.3 MGD. An eight-foot wide inlet canal (with bars)
and wet well provide flooded suction for the raw water pumps in the pump
station. Raw water flows through a traveling screen which operates 15

2



3.0

4.0

minutes every two hours and pumps to the treatment plant. The treated water
is pumped about two miles from the plant to the Fort Detrick distribution
system. Chlorine, alum, sodium aluminate and powdered activated carbon are
added to aid the treatment processes.

RESULTS OF SITE VISIT(S)

Water Supply Program personnel conducted a site survey of Frederick County
water sources and other raw water facilities in order to accomplish the following

tasks:

e  To collect information regarding the locations of raw water sources and
intakes by using Global Positioning System (GPS) equipment.

®  To determine the general condition and structural integrity of intakes and
other raw water facilities.

e  Todiscuss source water issues and concerns with the County water system
operators.

e  To conduct a windshield survey of the watershed and to document potential
problem areas. Additional tours of the watersheds were taken on follow-up
visits.

Concerns and Site Observations

e The intake of Fort Detrick Water Treatment Plant is located on the bank of the
Monocacy River consisting of a concrete channel with bar screen. A dyke
(stone) was created in the river to direct the water to the intake during the
periods of low flow.

e Six drying beds are located uphill of the intake, flooding or heavy rainstorms
may cause sludge to enter the river from the drying beds.

e The sewer line and pump station upstream of the intake have experienced
leakage in the past.

e Water treatment plant operators expressed concerns that possible discharges
from a stone quarry cause elevated pH during the summer months.

WATERSHED CHARACTERIZATION

Source Water Assessment Area Delineation Method (Surface Water)

An important aspect of the source water assessment process is to delineate the
watershed area that contributes to the source of drinking water. A source water
protection area is defined as the whole watershed area upstream from a water
plant’s intake (MDE, 1999). Delineation of the source water area was performed
by using ESRI’s Arc View Geographic Information Software (GIS), utilizing
existing GIS data, and by collecting location data using a Global Positioning
System (GPS). GPS point locations were taken at the water source intake and
differentially corrected (for an accuracy of +/-2 meters) at MDE. Once the intake
location was established, the contributing area was delineated based on existing

3




Maryland Department of Natural Resources digital watershed data and Maryland
State Highway Administration digital stream coverage. Digital USGS 7.5
topographical maps were also used to perform “heads up” digitizing, or editing, or
watershed boundaries. :

General Characteristics

The drainage area above the City of Frederick and Fort Detrick intakes on the
Monocacy River encompasses approximately 700 square miles 448,000 acres of
mixed land use with over 60% of cropland and pasture. Forested land, making up
about 27% of the watershed, is the next most prevalent land cover. About 75% of
the source protection area is located in Frederick and Carroll Counties of
Maryland and 25% of the watershed is located in Adams County, Pennsylvania.
Most of the forested land is located at higher elevation in the western part of the
watershed and some wooded areas extend along the river corridor.

Land Use Characteristics

According to the Maryland Department of Planning’s 1997 land use data, the

following table shows the land use distribution in the Monocacy River watershed.
Table 4. Land Use Distribution in the Monocacy River Watershed.

Land Use Total Area in Acres Percent of Total Watershed

Residential 22967.49 7.6%
Commercial 2621.319 0.9%
Industrial 374.96 0.1%
Mining 914.398 0.3%
Urban Public Lands 764.165 0.3%
Cropland 164715.2 54.2%
Pasture 25464.178 8.4%
Orchards 1350.806 0.4%
Forest 82961.33 27.3%

Open Water 125.824 <0.1%

Barren Land 53.374 <0.1%
Concentrated Agriculture 1639.013 0.5%

Localized Characteristics

Fort Detrick does not own and maintain land in the watershed except a small
portion of land around the intake structure and water treatment plant. The source
protection area covers ten municipalities in Frederick and Carroll Counties of
Maryland and two municipalities in Pennsylvania as listed below:

Maryland Pennsylvania
Emittsburg Union Bridge Gettysburg
Frederick Uniontown Littlestown
New Windsor Walkersville
Taneytown Westminster
Thurmont Woodsboro

4




- US. Highway 15 and State Highways 194, 26 and 140 are the major
transportation corridors in the watershed.

Subwatersheds

Maryland Source Water Assessment Plan states that larger source water
protection areas will be segmented into smaller subwatersheds to provide
better assessment and identify watersheds of concern. The Monocacy
watershed was segmented into five subwatersheds for this assessment. These
subwatersheds are similar to the Maryland Department of Natural Resources
(MD-DNR) 12 digit hydrologic unit codes. They were based on MD-DNR
data and were edited by digital topographic maps. The following pages depict
the five subwatersheds in the Monocacy River source water protection area.



MONOCACY - INTAKE

% Watershed

[Total Acres

0.8]

Total Area = 205 square miles Open Water 977
Residential 1556 1.2
Commercial/Industrial 219 0.2
Pasture/Hay 44908 345
Cropland 28608 22
Forested 52132 40.1
Wetlands 1416 1.1
Mined or Abandoned 226 0.2
Transitional 86 0.1
Total: 130126 100

This is the largest subwatershed in the basin and
contains the greatest amount of land used for
agriculture. Approximately 40% of the watershed is
forested and lies in the higher elevation extending
from northwest to southwest of the subwatershed.
U.S.Highway 15 crosses through the western part of
this sub-basin.

% Watershed

Scale 1:165,000

6 Miles

Open Water 478 0.4
Residential 1223 1
Commercial/Industrial 139 0.1
Pasture/Hay 42995 35.5